

**Test Report**

Number: SHAH01003845S1

Applicant: FUZHOU JESSON ARTS&CRAFTS CO.,LTD  
20TH FLOOR, BLOCK A, XINHUAXING  
BUILDING, NO. 155, HUALIN ROAD,  
GULOU DISTRICT, FUZHOU CITY, FUJIAN  
Attn: RAINER

Date: 17 Sep, 2018

THIS IS TO SUPERSEDE REPORT NO.  
SHAH01003845 DATED 14 Sep, 2018

Sample Description:

Five (5) groups/pieces of submitted sample said to be :

**A: Purple Fabric (300D)**

**B: Blue Fabric (300D)**

**C: Black Fabric (100D)**

**D: Yellow/blue Fabric (110g)**

**E: Multi-color Fabric (600D)**

Item Name

: Sublimation printing (170g)300D Polyester with flameretardant  
Digital printing 110g printing knitted polyester  
Digital printing 100D polyester  
Sublimation printing 600D Oxford PU Coated  
Sublimation printing Wrinkle resistant 300D polyester  
Digital printing (155g)300D polyester

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

<u>Tested sample</u>	<u>Standard</u>	<u>Result</u>
Tested component of submitted sample	Client's request- Total lead (pb) content ( listed chemical under california proposition 65 ) per client's requirement	Pass
Tested components of submitted sample	As per client's request and with reference to suffolk county local law no.22-2015 (the "toxic free toy act") and amendment local law no.26-2017 for heavy metals content	Pass
Tested component of submitted sample	California proposition 65 for tents fabric, Consent judgement no. Rg-753975 -flame retardants content	Pass
	Client's requirement on Phthalate content	Pass

To be continued

Authorized By:  
For Intertek Testing Services Ltd., Shanghai

Leo Shi  
General Manager



**Test Report**

Number: SHAH01003845S1

Tests Conducted

1 Total Lead (Pb) Content

With reference to US EPA method 3050B/3051, acid digestion method was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

<u>Tested Component</u>	<u>Result (ppm)</u>	<u>Requirement (ppm)</u>
(1)	<10	100
(2)	15	100
(3+4)	49	100
(5)	<10	100
(6)	<10	100
(7)	<10	100
(8)	<10	100

Remark: ppm = Parts per million = mg/kg

Tested Components: See component list in the last section of this report.

Date Sample Received: Sep.7, 2018  
 Testing Period: Sep.7, 2018 To Sep.13, 2018

2 Heavy Metal Elements Analysis

Acid digestion method was used and heavy metal elements content were determined by Inductively Coupled Argon Plasma Spectrometry.

	<u>Result (ppm)</u>				<u>Requirement (ppm)</u>
	(1)	(2)	(3+4)	(5)	
Total. Cadmium (Cd)	ND	ND	ND	ND	40

  

	<u>Result (ppm)</u>			<u>Requirement (ppm)</u>
	(6)	(7)	(8)	
Total. Cadmium (Cd)	ND	ND	ND	40

Remark: ND=Not detected  
 ppm = Parts Per Million = mg/kg  
 Detection Limit=10ppm

Tested Components: See component list in the last section of this report.

Date Sample Received: Sep.7, 2018  
 Testing Period: Sep.7, 2018 To Sep.13, 2018

\*\*\*\*\*  
 To be continued



**Test Report**

Number: SHAH01003845S1

Tests Conducted

3 Flame Retardants Content

By solvent extraction and Gas Chromatography-Mass Spectrometry (GC-MS) analysis and Liquid Chromotography Mass Spectrometry (LC/MS) analysis.

<u>Tested Compound</u>	<u>Result (ppm)</u> (7)	<u>Limit (ppm)</u>
Tris(2-chloroethyl) phosphate (TCEP)	ND	ND
Tris(1,3-dichloroisopropyl) phosphate (TDCPP)	ND	ND
Tris(2,3-dibromopropyl) phosphate (TDBPP)	ND	ND

Remark: The above California limit was quoted from the Consent Judgment No. RG-753975 settled by superior court of the State of California for the county of Alameda for Tents fabric based on the California Proposition 65.

ND = Not detected  
 Detected Limit = 5 ppm  
 ppm = Parts per Million = mg/kg

Tested Components: See component list in the last section of this report

Date Sample Received: Sep.7, 2018  
 Testing Period: Sep.7, 2018 To Sep.11, 2018

4 Phthalate content test

With reference to CPSC-CH-C1001-09.3, by Gas Chromatography-Mass Spectrometry (GC-MS) analysis.

<u>Tested compound</u>	<u>Result (% w/w)</u>			<u>Limit (% w/w)</u>
	(1)	(2)	(5)	<u>(Max.)</u>
Di-butyl phthalate (DBP)	ND	ND	ND	0.1
Di(2-ethyl hexyl) phthalate (DEHP)	ND	ND	ND	0.1
Benzyl butyl phthalate (BBP)	ND	ND	ND	0.1
Di-iso-nonyl phthalate (DINP)	ND	ND	ND	0.1
Di-n-octyl phthalate (DNOP)	ND	ND	ND	0.1
Di-iso-decyl phthalate (DIDP)	ND	ND	ND	0.1

To be continued



**Test Report**

Number: SHAH01003845S1

Tests Conducted

Tested compound	Result (%.w/w)			Limit (%.w/w)
	(6)	(7)	(8)	(Max.)
Di-butyl phthalate (DBP)	ND	ND	ND	0.1
Di(2-ethyl hexyl) phthalate(DEHP)	ND	ND	ND	0.1
Benzyl butyl phthalate (BBP)	ND	ND	ND	0.1
Di-iso-nonyl phthalate (DINP)	ND	ND	ND	0.1
Di-n-octyl phthalate (DNOP)	ND	ND	ND	0.1
Di-iso-decyl phthalate (DIDP)	ND	ND	ND	0.1

Remark: Detection Limit = 0.01%(w/w)  
 ND = Not Detected

Tested Components: See component list in the last section of this report.



Picture 1



Picture 2



Picture 3

Date Sample Received: Sep.7, 2018  
 Testing Period: Sep.7, 2018 To Sep.13, 2018

\*\*\*\*\*  
 To be continued



**Test Report**

Number: SHAH01003845S1

Tests Conducted

Components List:

- (1) White woven fabric with red/black/yellow dyeing. (body) 100D
- (2) White woven fabric with purple/light purple/sea green printing. (body) 300D
- (3) Golden color metal. (rivet) 100D
- (4) Golden color metal. (rivet base) 100D
- (5) White woven fabric with light blue printing. (body) 300D
- (6) White knitted fabric with green/yellow dyeing. (body) 110G knitted
- (7) White coated woven fabric with four-colored printed printing. (body) 600D
- (8) White Velcro. (loop) 600D

\*\*\*\*\*

End of report

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

To: FUZHOU JESSON ARTS&CRAFTS CO.,LTD  
Attention: RAINER

Date: 17 Sep, 2018

Re: Report Revision Notification

**Intertek Testing Services Report Number SHAH01003845 Dated .**

Please be informed that all the content recorded in the above captioned report will be void. This captioned report is now superseded by a revised Intertek Testing Services Report Number SHAH01003845S1.

Thank you for your attention.

Authorized By:  
For Intertek Testing Services Ltd., Shanghai



Leo Shi  
General Manager

